
AURANGABAD MUNICIPAL CORPORATION 

 

E-Tender Notice No.        2013 - 14 

 

TENDER DOCUMENT FOR 
 

Development of Underground Sewerage Collection System for Zone I to 

VI & Zone Salim Ali, Constructing, Erecting, Testing and Commissioning 

of Sewage Treatment Plant based on Modern technology  at 

Nakshatrawadi(Kanchanwadi), Banewadi, Siddarth Garden, Zalta, 

Padegaon, CIDCO (Airport), Construction, Erection, Testing and 

Commissioning of Sewage pumping stations at Banewadi, Siddarth 

Garden, Padegaon, Golwadi, Zalta, Ward No. 98 & CIDCO (Airport), 

Providing, Lowering, Laying, Jointing and Testing  Rising Main GRP/DI 

pipe line from Golwadi SPS to Nakshatrawadi (Kanchanwadi), STP and 
[...]
a RCC circular structure. The gas dome would be fabricated from mild steel plate having 

minimum 6 mm thickness. Guide rails embedded in RCC structure facilitate the vertical 

movement of the gas dome. The gas dome surface shall be coated with 350-micron 

thickness three coats of Epoxy coating.  

One pressure release valve will be provided at the top of the dome, which will open out 

when the level reaches 100% value. One High-Level limit switch will be provided at 95% to 

give an audible alarm signal in the control room.  

At low-level, say 20%, the running engines will be shut off and the biogas holder will be  

allowed to rise again. However, in case of heavy leakage, or otherwise, if the level goes to  

a very low level of say 5%, the Vacuum Breaking Glass will break and will prevent the  

biogas holder from any damages due to vacuum condition. The dome of clean gas holder  

shall have provision for placing weights to ensure desired required sewage gas pressure for 

100% sewage based gas engine.  

All other accessories, whether specified or not, but required for completeness shall form part 

of contractors scope.  

3.7.15. Chlorine Contact Tank  

For chlorination or disinfection of final treated sewage a provision shall be made so that no 

harm is caused to the receiving water such as river. Overflow from each secondary clarifier 

shall be collected in common chamber from where it shall be taken to chlorine contact tank 

by RCC channel. In the proposed CCT treated sewage from existing treatment plant is also 

taken. Necessary piping arrangement is to be done.  

A Chlorine Contact Tank shall be provided for dosing of chlorine from the chlorination 

system to the sewage from secondary clarifier. The tank shall be constructed in M 25 grade 

concrete  and  as  per  IS 3370.  RCC  platform 1200  mm  wide  with  railing  as  per 

specifications shall be provided. RCC staircase 1200 mm wide shall be provided for access 

from the ground level to the top of the unit and to the operating platforms.  

Baffle walls shall be provided to achieve proper disinfection. The baffle walls shall be  

constructed in RCC with required thickness.  The inlet and outlet pipes shall be designed for 

peak flow.  

Design Flow   : As per Design basis table 

Number of Units  : 1 no. 

Detention time (minimum) : 30 minutes for average flow 

Freeboard   : 0.5 m 

3.7.16. Chlorination System 

Average flow   : As per Design basis table 

Peak flow   : As per Design basis table 

Number of Units  : 2 (1W + 1S) 

Type    : Vacuum 



Underground Sewerage System for Aurangabad City                                       UIDSSMT                                         Volume II A 

 43 
Signature of Contractor   No. of Corrections  Executive Engineer  

Chlorine Dosing  : Max 5 mg/l 

Residual chlorine  : 0.5 mg/l 

Chlorination system covering chlorine cylinder, chlorinator, and water feed pumps, piping 

and  

other ancillary shall be provided in the chlorine house. Chlorine house arrangement and  

EOT of min 2 T capacity etc complete. Of minimum 80-sqm plinth area shall be provided.  

It shall have sufficient ventilation as per latest norms for safety purpose with necessary  

lifting. 

All other accessories, whether specified or not, but required for completeness shall form part 

of contractors scope.  

3.7.17. Sludge Dewatering System 

Sludge dewatering system shall comprise of centrifuge house which includes digested 

sludge sump, mixer, centrifuge feed pumps, poly dosing tank with mixers and centrifuge 

unit.  

Filtrate from the sludge shall be taken to aeration tank either by gravity or by pumping.  

3.7.17.1. Digested Sludge Sump and Mixer  

Digested sludge from sludge digester is collected in the digested sludge sump. The entire 

civil construction shall be in M 30 grade concrete.  

Slow  speed  mixer  (100  RPM)  shall  be  provided  to  ensure  proper  blending  of 

polyelectrolyte into the sludge and to keep the sludge in suspension. The material of 

construction of the mixer shall be SS 316.  

3.7.17.2. Polyelectrolyte Dosing  

The polyelectrolyte will be dosed and blended with the sludge in the Filter Press sump. 

Minimum does of polyelectrolyte shall be 2.5 kg/T of dry solids in sludge. There shall be two 

poly-dosing tanks. Min volume of each dosing tank shall be 9 m3.  Each tank shall be 

equipped with slow speed mixer (100 RPM) to prepare polyelectrolyte solution. To feed the 

solution into sludge sump by dosing pumps.  

3.7.17.3. Centrifuge Feed Pump  

The sludge pumps will be positive progressive cavity displacement types. There shall be two 

pumps (One Working + One Standby) for pumping this sludge to the Centrifuge. The 

minimum capacity of the pump shall be 7 m3/hr. Pumps will have solid handling capacity of 

not less than 40 mm sphere.  

Pump and motor will be mounted on a common GI fabricated base frame. The coupling will 

be flexible coupling. The motor will be TEFC and driven through belt drive.  

3.7.17.4. Centrifuge  

Digested sludge shall be pumped to the centrifuge unit for dewatering. Centrifuge shall be 

fully automatic. It shall be provided at suitable elevation for the dried sludge from centrifuge 

to be collected in a trailer/container situated below it.  

Centrifuge shall be operated for 16 hours in a day and floor mounted. It shall be suitable to 

handle combined digested sludge from digester. The centrifuge unit shall be suitable to take 

sludge of 6% concentration.  

The material of construction of all parts coming in contact with the liquid shall be in SS  

316.  

Number of Units   : 2 (1W + 1S) 

Operation    : 16 hours running per day 



Underground Sewerage System for Aurangabad City                                       UIDSSMT                                         Volume II A 

 44 
Signature of Contractor   No. of Corrections  Executive Engineer  

Dry solids in dried sludge  : 20 - 25 percent 

Capacity of the each centrifuge unit : Minimum 7 m3/hr 

All other accessories, whether specified or not, but required for completeness shall form part 

of contractors scope.  

3.7.18. Outlet Channel through Closed Conduit 

Treated sewage after chlorine contact tank shall be taken to the river through RCC 

Pipe/channel. Parshal flume along with ultrasonic flow meter shall be provided after chlorine 

contact tank in the RCC channel to measure the flow. The length of the channel shall be as 

per approved layout. Capacity of the channel should be such that it can carry peak flow.  

The hydraulic design of the entire treatment plant shall be such that the invert level of the  

outlet channel/pipe at final discharge point (at river or Nallah) shall be 0.3 m above the HFL.  

3.7.19. Interconnecting Piping and Valves 

All interconnecting piping including valves, specials and other appurtenances, auxiliaries 

and accessories required as per process design and scope of work. All the piping, valves, 

specials shall be designed for peak flow. All valves shall be Knife gate valves.  

In case of pumping mains thrust blocks shall be provided whenever required. In case of 

buried pipes warning tapes shall be provided of the appropriate colours.  

All interconnecting piping unless otherwise stated shall be DI K-9. Minimum diameter of the 

any pipe shall be 150 mm.  

3.7.20. Electrical Works 

The Employer will make available power supply from their local transformer to the  

proposed STP’s main electrical panel room. The entire plant will be operated on 415 V, 3- 

Phase, 50 c/s, 4-wire system. The electrical system proposed for the STP shall include the  

following components;  

1.    415V Switchgear, 

2.   Motor Starters,  

3.   Safety Earthing,  

4.   Cables and Cabling System,  

5.   Internal Lighting, and  

6.   Plot and area Lighting.  

The scope also includes lighting and earthing. The Sub Contractor shall work out the details 

based on his equipment’s power consumption. The execution should take care of I.E. rules, 

Electricity Board’s requirement and other local authorities and site condition.  

The sub-panels are to be provided and located near the respective load centres.  All motors 

and panels for operation of various are to be supplied as part of the equipment, the same 

have not been considered as part of scope of work for electrical work. However, these 

should meet the requirements as specified under electrical works. The major items of work 

for the electrical works will be as under:  

1.   L. T. Panels generally will be as following:  

2.   Main Electrical Panel (MEP)  

3.   Power distribution panel (PDB)  

4.   L.T. Power and control cabling with cable accessories  

5.   Local Push Button Stations  



Underground Sewerage System for Aurangabad City                                       UIDSSMT                                         Volume II A 

 45 
Signature of Contractor   No. of Corrections  Executive Engineer  

6.   Lighting for all buildings, panel room and workshop  

7.   Earthing  

8.   Instrumentation including Instrument-cum-Annunciation panel  

3.7.21. Operation and Maintenance 

The proposed treatment plant shall be operated and maintained by the contractor for a 

period of 120 months as per the scope of work mentioned in the tender document.  

3.7.22. Plant Utilities 

Fire Extinguishers  

The portable fire extinguishers with ISI mark of approved make shall be provided at the MEP 

room, chlorine house and centrifuge house.  

Each building shall be provided with following portable fire extinguishers  

•   Dry chemical powder type fire extinguishers of 3.2 kg capacity - 6 cylinders  

•   Buckets filled with dry clean sand - 6 Nos  

 

All buildings shall be provided with manual fire alarm system connected with main control 

panel. The alarm system shall be with pillboxes and hooters. The layout of the fire alarm 

system shall be in accordance with the relevant ISI.  

 

3.8. DETAILED SCOPE OF WORK FOR SEQUENTIAL BATCH REACTOR 

The project shall have following major units  

1Inlet Chamber  

2.   Mechanical and Manual Fine Screen Channels and Screens 

3.   Mechanical and Manual Grit removal facility  

4.   Sequential Batch Reactors with air diffusers and air blowers 

5.    Chlorine Contact Tank  

8.   Chlorine House  

9.   Sludge thickener with thickened sludge sump and pumps  

10. Sludge dewatering system  

14. Transformer yard and MEP room  

15. Interconnecting Piping  

16. Flow measurement units  

17. Plant Utilities  

18. Required  site  development  including  levelling  and  grading  to  improve  the       

aesthetics and to facilitate the vehicular movement.  

The sizes specified in the tender document are the minimum requirement and are for 

guidance  purpose  only.  However  this  does  not  absolve  the  contractor  from  his 

responsibility of giving satisfactory plant performance and meeting desired discharge 

standards as specified in tender document.  

 

For scope of work for Inlet chamber, manual and mechanical screens, mechanical and 



Underground Sewerage System for Aurangabad City                                       UIDSSMT                                         Volume II A 

 46 
Signature of Contractor   No. of Corrections  Executive Engineer  

manual grit removal system refer the clause Nos. 3.7.2, 3.7.3 and 3.7.4  

3.8.1. Sequential Batch Reactor 

There shall be multiple independent streams. Each stream should be capable of handling 

average flow and peak flow as per design basis table.  

From grit chambers sewage shall be taken to the SBR unit by gravity. Outlet of SBR unit 

shall be taken to the chlorine contract tank by gravity.  

Biological treatment for removal of carbonaceous BOD shall be provided by Sequential 

Batch Reactor System (SBR). The SBR system shall be designed in such a way that it shall 

have continuous raw sewage inflow and outflow. The system shall be designed to take care 

of peak flow and shall have following features.  

•   Complete Mix Kinetics  

•   DO Control in proportion to organic loading within the current operating cycle.  

•   Quiescent settling for optimizing the clarification process.  

The system shall provide for:- 

1. Equipment for mixing and aeration, wherever required, to enable separate time  

phases  

2. Withdrawal of treated sewage at suitable velocity to prevent short circuiting.  

3. Efficient scum withdrawal system.  

4. Dynamic control of Air Blower operation to achieve a minimum preset DO of 2  

mg/l within the SBR system.  

Design criteria for SBR  

 Maximum F/M ratio -  0.1  

 Minimum HRT -  17 Hrs.  

 Minimum SRT -  20 days.  

SBR process basins will be constructed in M30 concrete and as per IS 3370. RCC staircase 

is provided to the basin for access from the ground level to the operating platforms. 

Walkways / platforms with chequered tiles shall be provided as per requirement during detail 

engineering with SS railing. All platforms and walkways shall be provided hand railings. 

1.2m plinth protection along periphery shall be provided. Entire structure from inside and 

from outside shall be painted with approved colour and make as directed by engineer-in-

charge.  

Decanter  

The Decanter shall be Mechanical, Moving, Trough type. The wetted Decanter components  

shall be in SS 304. All piping shall be in SS 304 / FRP. Any other components shall be in  

SS 304. 

Bidders shall provide evidence of having supplied, installed, commissioned and operated 

similar type of Decanter in a plant of the size required for qualification Bidders shall provide 

cross sectional drawing to clearly establish the above requirement.  

The SBR System shall have the following Controls:  

The control system shall be designed to optimize the SBR process while minimizing 

operator attention and to accommodate the continuous maximum daily flow without 

adjusting cycle structures. The control software program shall be factory tested prior to 

installation at the jobsite.  

The control system shall be a timer based system with level overrides and shall provide 

control, sequence, monitoring, and alarm annunciation capabilities.  The operator shall be 

able to access the timer values and set points through the operator interface panel to allow for 



Underground Sewerage System for Aurangabad City                                       UIDSSMT                                         Volume II A 

 47 
Signature of Contractor   No. of Corrections  Executive Engineer  

adjustment of cycle times and system flexibility.  The control system shall be designed to 

automatically accommodate the plant's full range of loads and flows.  

A complete control system (consisting of two identical panels) shall be provided as 

described in the following and as shown on the contract drawings.  The control system shall 

include 220 Volt control circuit breaker, microprocessor control, operator interface display, 

indicator lights, and HAND-OFF-AUTOMATIC selector switches.  

PLC based control system  

REMOTE ACCESS MODEM  

Shall provide with facility of remote monitoring, control and diagnosis of plant  

OPERATOR INTERFACE DISPLAY 

Shall provide with facility of Local monitoring, control and process parameter adjustments 

SOFTWARE  

The PLC function shall be to control, sequence, and monitor the continuous flow and 

constant level SBR system.  

PHASE CONTROL, the regulation of the process cycles of the continuous flow and 

constant level SBR system up to the maximum daily flow of the plant.  

AERATION CONTROL, the regulation of the aeration and mixing systems to achieve 

optimum process control.  

COMPONENT MONITORING the monitoring of components for fault conditions and the orderly 

alarming and logging of the fault. 

All other accessories, whether specified or not, but required for completeness shall form part 

of contractors scope. 

Diffusers, air blowers and air piping shall be provided as per clause No. 3.7.8. 